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Reference No. FSRC-049/65

28 FACULTY OF ENGINEERING
7\ CHULALONGKORN UNIVERSITY
.. FIRE SAFETY RESEARCH CENTER

TYPE OF TEST : DETERMINATION OF THE FIRE RESISTANCE OF NON-LOADBEARING
ELEMENTS OF CONSTRUCTION

TEST SPECIMEN  : ECO ALPHA GYPSUM BLOCK
The specimen is a3 m x 3 m verical construction comprising 90 mm X 400 mm X 600 mm
gypsum blocks, The specimen was installed on a 3 m x 3 m steel testing frame. Alpha
Block adhesive was used to seal the joints between the blocks with a thickness of 2-3 mm
The details of the specimen are shown in Appendix C. The specimen was provided and
installed by the client.

CLIENT :  Black Tiger Material Construction Co., Ltd
29 Moo 9 Wangnggiu, Dong Charoen
Phichit 66210, Thailand

DATE OF TEST : December 11,

TEST MACHINE : Large-scale vertical fumace (Fire Tester II1) at the Fire Safety Research Center
(FSRC), Department of Civil Engineering, Chulalongkon University ( Thailand). The
furnace is capable of producing a standard temperature-time relationship according t©
BS 476 Part 20: 1987

TEST METHOD : The testing procedures follow the British Standard BS 476: Fire tests on building
materials and structures
BS 476 Part 20: 1987: Method for determination of the fire resistance of elements of
construction (general principles)

DS 476 Part 22: 1987: Methods for determination of the fire resistance of non-
loadbearing elements of construction Section 5: Determination of the fire resistance of
partitions.

TEST RESULTS : The ing element of
of each criterion for the period stated:

described above has the fire resistance

(The test results are good only for the specimen tested.)

|

Criteria | Fire Resistance Remarks
(hr:min)

The test was terminated by the client. The average and the maximum
Insulation 4:00 temperatures of the unexposed face of the specimen did not exceed
140°C and 180°C, respectively, above the initial mean value of 29°C

The test was terminated by the client. During the test, all integrity
Tntegrity 4:00 criteria were fulfilled (no sustzined flaming and no through gap such
| that the 6 mm diameter gap gauge could penetrate).

Date: December 23, 2022

. Checked by: - T Hiinsterrnne
) (Profgsson Dr. Thanyawat Pothisiri)
[ERIM

Tested by

(Assistant Dr. Vierayut Komol )

Bead ) 4 e [
Sl g 273
(Assoo m;ﬁ Tirawat Boonyatee)
On Behalf of Mead 6f €fvil Engineering Department

Fire Safety Research Center, Faculty of Enginecring, Chullongkorn University
Phayathai Road, Pathumwan, Bangkok 10330, Thailand. Tel: (662)251-8336 Fax: (662) 251-8337
FM-LAB-04/02.01 (00)

Table 1. The airborne sound transmission-loss (TL) for each individual 1/3 octave band
center frequency and STC rating of test panel.

Test panel: Double layer of the Eco Alpha Gypsum Block wall
with Silent Pro 330 (40 kg/m’, 50 mm of thickness
rockwool).

Client: Black Tiger Material Construction Co., Ltd.

Date of test: 22 February 2024.

Test arca: 304 cm x 244 cm.

Temperature: 27°c

Relative humidity: 60%

Frequency TL
(Hz) (dB)
125 45
160 45
200 43
250 47
315 43
400 41
500 38
630 39
800 44
1000 46
1250 50
1600 53
2000 55
2500 56
3150 57
4000 54
STC 46
Maximum Deficiency 8dB
Sum of Deficiency 27dB

“ %.,g,mp«:‘m ¢

L TL report of Eco Alpha Gypsum Block wal), 5

Reference No. BC-667
Shie FACULTY OF ENGINEERING
CHULALONGKORN UNIVERSITY
COMPRESSIVE STRENGTH OF LIGHTWEIGHT CONCRETE
Specimen from i insfin Tnnof wmidon anumndu i Date:  July ",
17383 Eco alphe gypsum block Tested by :

Speciman descripion : BB MM 9 AW, (Prot. . Kasem Chooch
Testing machine:  Amsler No. 357726 (2Hon cageeity)
Tt et

(The et resultsare good only fo those specimen tested.)
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Dimension (em) Weight of

e ry 3 5 Spociment® Max. Load (kg) Crushing Sircogth (kgfem’) Remark
i 513 5 5 7008 o0 W
2 om 50 H 720 [T W
3 17 i 50 712 i ®
0 o oo 50 KD 6 El
B 919 90 02 ED 1960 7

E Average . o

Acdicicnsl remark :  n3am Eco aiphn gopsurn bock

On Behalfof

CHULALONGKORN UNIVERSITY Departmen of Civil Enginsering, Foculty of Engincering
Phaysthai Road, Pathumwan, Bengiok 10330 Tel : (662) 2186567 Fax : (662) 218-6567

Head of Civil Engincering Department

(Assac. Prof. Dr. Boonchal Sangpeingam)

Department of Civil Engineering
Faculty of Engineering

Kasetsart University

BONDING STRENGTH

For : UM uula twnad wmildua aoumiadu $iin Ref. NQ.22989-1/2567
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Project : ussmsunT Eco Alpha Block Adhesiva Powder Je/s;ﬂf KR 's\on{F

Sample : Eco Alpha Block Adhesive Powder

Date Tested : 5 fquou 2567 Data Recorder :
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Sample #1
Width (mm) Depth (mm) Length (mm) | weigth Dldtir SE i | AR
No. ® (mm) Load Remarks
Measure| Ave. |Measure| Ave. |Measure| Ave. Measure|  Ave. (ke)
90.18 713 2372 7.55
1 90.10 90.04 70.50 7028 21251 21268 17700 764 162 1425
8985 65.20 27170 7.68

NOTE : 1. CERTIFICATION APPLIED TO TEST SAMPLES ONLY. -

2. INFORMATION UNDER 'FOR', ‘PROJECT ARE SUPPLIED BY CLIENT. THESE ARE NOT CERTIFIED,

3. NO ERASURES OR ALTERATIONS, RESULTS BELOW THIS LINE INVALID. . AT N
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